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TEST REPORT
FIRE TEST

Baaikensstraat 11, B-9240 Zele, Tel: +32(0)52/45 85 40 Fax: +32(0)52/45 85 45

Company ; Hopke

Made by

Ayh —

Compound

Function

Labechnicin

“Article indicated: PURA FR - blue —
| Total fabric weight: 470 g/m* - ]

| Flame application time: 15 sec

- Test1 | Test2 | Test3 | Test4 | Test5 | PASS Criteria
| After-flame time (sec) 1" 2" 17 1" 1” /

. [ After-glow time (sec) / / / / / /

| | Destroyed height (cm) 4 cm 4 cm 4 cm 4 cm 4 cm /

i Flame reaches the marker No No No No No No

.| (150 mm) within 5 sec

| | afterflaming time

" | Burning drops No No No No No No

] Flame application time: 15

Test1 | Test2 | Test3 | Test4 | Testd PASS Criteria
| After-flame time (sec) 1 2" 3t 1" 1" /
| After-glow time (sec) / / / / / /
| Destroyed height (cm) 45cm | 4,5¢cm | 45¢cm 4 cm 4.5 cm /
| Flame reaches the marker No No No No No No
(190 mm) within 5 sec
afterflaming time
Burning drops No No No No No No

"The orientating pre-test for the DIN 4102/B1 p

Note:

CTF2000-labisnot aaccredited testlaboratoryforfire resistant testing. The testresults can be used as aguidance butnot for official use. The

information submitted in this report is based on our current knowledge and experience.
We don’thaveforall FRtests theofficial installation asdescribedin thestandard, butforanumberoftests, we imitate thetestasclose aspossible.

This data does not imply any legally binding assurance of suitability for aspecific purpose. Itis the responsibility of those to whom we supply our
products to ensure that any proprietary rights and existing laws and legislation are observed




